
  

Part No. 521315                                                                                                 F012313A 

 

  
BILLY GOAT ANTI-ROTATION  BRACKET KIT 
 

 

 

 

 

 

 

 

Parts List
Part No. Description Qty

1 521232 BRACKET ANTI ROTATION 1

2 8041050* SCREWCAP 3/8"-16 X 2" 2

3 8041002 SCREWCAP 1/4"-20 X 1/2" HCS ZP 1

4 8181007 WASHER LOCK 1/4" EXT TOOTH 1

5 8172019 WASHER FLAT FENDER 1/4" 1

6 8171003* WASHER 5/16' FLAT ZP 2

7 8160003* NUT LOCK 3/8"-16 2

* Not Included in Kit

NEW VERSION

OLD VERSION

ATTACH BRACKET TO CLUTCH 

FIRST THEN ATTACH TO THE 

WALL OF THE HOUSING. 

TIGHTEN THE HOUSING FIRST 

TO ALIGN THE BRACKET THEN 

TIGHTEN THE BRACKET TO THE 

CLUTCH.
3

4
5

1

7

6
2


